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Postnatal VTE risk assessment & documentation – see guideline for more detail – file in notes

	RISK ASSESSMENT FOR VTE 
	Weight
	PN1 
	New issue
	New issue
	New issue

	Previous recurrent VTE
	● High risk - Care to be determined by haematology & obstetric consultants – plan should be in notes. If no plan, refer to the main Trust guideline on VTE prevention in pregnancy

	Previous VTE – unprovoked or estrogen related
	

	Previous VTE – provoked
	

	Known thrombophilia
	

	Family history of VTE (no known thrombophilia)
	1
	
	
	
	

	Chronic medical diseases*
	2
	
	
	
	

	Diabetes – according to NICE
	1 
	
	
	
	

	Age - 35 years
	1
	
	
	
	

	Raised BMI at booking – >30 = 1 / >40 = 2
	1 / 2
	
	
	
	

	Parity - >3 
	1
	
	
	
	

	Smoking
	1
	
	
	
	

	Gross varicose veins
	1
	
	
	
	

	Pre-eclampsia
	1
	
	
	
	

	Dehydration / hyperemesis
	1
	
	
	
	

	Multiple pregnancy
	1
	
	
	
	

	Caesarean section – Category 1,2,3
	2
	
	
	
	

	Caesarean section – Category 4
	1
	
	
	
	

	Actual or anticipated immobility >2days - not CS**
	1
	
	
	
	

	Mid-cavity or rotational forceps
	1
	
	
	
	

	Prolonged labour - >24 hours
	1
	
	
	
	

	PPH - 1 litre or blood transfusion
	1
	
	
	
	

	Current systemic infection, eg pyelonephritis
	1
	
	
	
	

	Surgical procedure in pregnancy or postpartum***
	2
	
	
	
	

	TOTAL VTE Risk Score (VTE-RS)
	=
	
	
	
	

	Initials of midwife or doctor
	
	
	
	
	


* Chronic medical disease primarily those set out below

Serious heart or lung disease (not simple rhythm problems or chronic asthma)


Cancer


Inflammatory conditions (SLE, ulcerative colitis, Crohn’s bowel disease, rheum arthritis etc)


Nephrotic syndrome (proteinuria > 3 g/day)


Sickle cell disease


Uncontrolled thyroid disease (not simple controlled hypothyroidism)


Intravenous drug user
** CS risk takes account of a short period of reduced mobility – do not double count unless prolonged immobility
*** Surgery - Includes appendicectomy – does not include uncomplicated manual removal, 3rd degree tear repair
	CONTRAINDICATION
	Tick if present & discuss with consultant

	Current haemorrhage
	
	
	
	

	Elevated creatinine / eGFR <30 mls/min (adjust dose)
	
	
	
	

	Thrombocytopaenia (<75 x 109) and/or platelet dysfunction 
	
	
	
	

	Increased risk of haemorrhage e.g. major placenta praevia
	
	
	
	

	Severe uncontrolled BP (risk of cerebral haemorrhage)
	
	
	
	

	Coagulation disorder (not always absolute contraindication)
	
	
	
	

	Liver disease with INR above range or known varices
	
	
	
	

	Stroke in previous four weeks (ischaemia or haemorrhagic)
	
	
	
	

	Severe allergy to enoxaparin (not mild skin reaction)
	
	
	
	


POSTNATAL CARE - USUAL RECOMMENDATIONS - Always use clinical judgement
	Category*
	Interventions 
	General actions

	Previous VTE
	See Table 3 in guideline – should be a plan in notes
	( Mobility & hydration

( Check contraindications 

( Provide leaflet

( Consider blood checks

( Add to discharge letter

(CMW to affirm plan

	Thrombophilia
	See Table 3 in guideline – should be a plan in notes
	

	On LMWH antenatally
	Usually six weeks prophylactic LMWH + AES**
	

	VTE-RS >3
	Six weeks prophylactic LMWH + AES
	

	VTE-RS 2 or 3
	Minimum seven days prophylactic LMWH***

+ Anti-embolic stockings if score = 3 or CS
	

	VTE-RS 1
	Consider enoxaparin while in hospital
	

	BMI >40 kg/m2 alone
	Seven days prophylactic LMWH
	

	Any caesarean section alone
	Seven days prophylactic LMWH

Anti-embolism stockings while in hospital
	


*Category assumes no factors other than those listed  
** Unless factors have resolved  
*** If severe factors are persisting, consider six weeks of LMWH 
	Enoxaparin (( Dosing is based on current body weight - not BMI)

	If eGFR <30 mls/min 
	20 mg daily (discuss with consultant)

	< 50kg                         
	20 mg daily

	50-90kg
	40 mg daily

	91 – 130kg 
	60 mg daily 

	131 – 170kg
	80 mg daily

	>170kg
	0.6 mg/kg/day divided into two doses

	Higher prophylactic dose for 50 – 90kg
	40 mg twice daily

	High (therapeutic) dose antenatal
	1mg/kg twice daily

	High (therapeutic) dose postnatal
	1.5mg/kg once daily


( Tinzaparin dosing in RCOG guideline - www.rcog.org.uk/files/rcog-corp/GT37ReducingRiskThrombo.pdf
	Timing 
	Score / category
	Advised care - comments
	Name / Sign / Date

	Immediate PN 


	
	
	

	
	
	
	

	
	
	
	

	New issue


	
	
	

	
	
	
	

	
	
	
	

	New issue


	
	If run out of slots, start new form
	

	
	
	
	

	
	
	
	








